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	4.2 Posology and method of administration
	
	Dose

….
The usual dosage is:

· Adults under 65 years of age: 7.5 mg daily.

· Elderly patients over 65 years of age: 3.75 mg daily; 7.5 mg daily should only be used in exceptional cases.

· Patients with hepatic insufficiency or moderate respiratory insufficiency: the recommended dose is 3.75 mg daily (see 5.2 Pharmacokinetic properties).

· Patients with renal insufficiency: treatment should begin at a dose of 3.75 mg daily 
(see 5.2 Pharmacokinetic properties).

Adults: The recommended dose is 7.5mg zopiclone by the oral route shortly before retiring. 

Elderly: A lower dose of 3.75mg zopiclone should be employed to start treatment in the elderly. Depending on effectiveness and acceptability, the dosage subsequently may be increased if clinically necessary.
Children and young adults less than 18 years:The safe and effective dose has not been established. 

Patients with hepatic insufficiency: As elimination of zopiclone may be reduced in patients with hepatic dysfunction, a lower dose of 3.75mg zopiclone nightly is recommended. The standard dose of 7.5mg zopiclone may be used with caution in some cases, depending on effectiveness and acceptability. 

Renal insufficiency: Accumulation of zopiclone or its metabolites has not been seen during treatment of insomnia in patients with renal insufficiency. However, it is recommended that patients with impaired renal function should start treatment with 3.75mg.
Chronic Moderate  respiratory insufficiency:  In patients with chronic respiratory insufficiency, a starting dose of 3.75 mg zopiclone  is recommended initially. The dosage subsequently may be increased to 7.5 mg.( 

….

	4.3 Contraindications
	
	...
· Severe respiratory insufficiency Respiratory failure
…

	4.4
Special warnings and special precautions for use


	
	Warnings

Dependence
…..

Several factors appear to promote the development of dependence:

· Dose and duration of treatment,

· Dose,

· Patients with history of alcohol and / or drug abuse, or those who have marked personality disorders. addiction, to medicinal products or other substances, including alcohol,  or  
· Use with alcohol and other psychotropics,  
· Anxiety.

Rebound insomnia

….

Since the risk of such phenomena is greater after abrupt discontinuation of Imovane, especially after prolonged treatment, it is, therefore, recommended to decrease the dosage gradually and to advise the patient accordingly.

Amnesia and altered psychomotor  function
Anterograde amnesia and psychomotor function disorders may occur within a few hours of administration., especially when sleep is interrupted or when retiring to bed is delayed after the intake of the tablet.

…

Behavioral disturbances other psychiatric and paradoxical reactions: 
Other Psychiatric and paradoxical reactions (See Section 4.8 ) like restlessness, agitation, irritability, aggression, delusion, anger, nightmares, hallucinations, inappropriate behaviour and other adverse behavioural effects are known to occur when using sedative/hypnotic agents like zopiclone. Should this occur, use of zopiclone should be discontinued. These reactions are more likely to occur in the elderly.
In some patients, benzodiazepines and related drugs may cause a syndrome combining varying degrees of impaired consciousness with behavioral and memory disorders. 

The following symptoms may occur:

· Exacerbation of  insomnia, nightmares, agitation, nervousness,

· Delirious thoughts, hallucinations, oneiric/confused state, psychotic-like symptoms,

· Loss of inhibition with impulsiveness,

· Euphoria, irritability, 

· Anterograde amnesia-

· Suggestibility.

· These symptoms can be accompanied by disturbances that are potentially harmful to the patient or others such as:

· Abnormal behavior for the patient,

· Self-aggression or aggression towards others, particularly if the family and friends try to prevent the patient from doing what he/she wants,

· Automatic behavior with post-event amnesia.

These symptoms require discontinuation of treatment.

SOMNAMBULISM AND ASSOCIATED BEHAVIOR 

Complex behavior such as Sleepwalking and other associated behaviors such as  “sleep driving” (i.e. driving a vehicle while not completely awake after administration of a hypnotic- sedative agent) preparing and eating food or making phone calls,  with post-event amnesia has been reported in patients under zopiclone treatment. Although behavior associated with somnambulism may occur during zopiclone monotherapy at therapeutic doses, concomitant intake of alcohol and other central nervous system depressants appears to increase the risk of such behavior, as does administration the use of zopiclone at doses exceeding the maximum recommended dose.

…

Special Precautions for use:

Depression- MAJOR depressive EPISODe 

As with other hypnotics, zopiclone  does not constitute a treatment of depression and may even mask its symptoms. Any underlying cause of the insomnia should also be addressed before symptomatic treatment to avoid under treating potentially serious effects of depression. 
…
USE IN CHILDREN

The safe and effective dose of Imovane  has not been established in children and young adults less than18 years. 
DRIVING

It has been reported that the risk that zopiclone adversely affects driving ability is increased by concomitant intake of alcohol. Therefore, it is recommended not to drive while taking zopiclone and alcohol concomitantly.

	4.5
Interactions with other medicinal products and other forms of interaction


	
	The sedative effect of zopiclone may be enhanced when used in combination with alcohol, concomitant use is therefore not recommended. In particular this could affect the patient's ability to drive or use machines.

In combination with CNS depressants an enhancement of the central depressive effect may occur. The therapeutic benefit of co-adminstration with antipsychotics (neuroleptics), hypnotics, anxiolytics/sedatives, antidepressant agents, narcotic analgesics, anti-epileptic drugs, anaesthetics and sedative antihistamines should therefore be carefully weighed. Concomitant use of benzodiazepines or benzodiazepine-like agents with narcotic analgesics may enhance their euphoric effect and could lead to an increase in psychic dependence. Compounds which inhibit certain hepatic enzymes (particularly cytochrome P450) may enhance the activity of benzodiazepines and benzodiazepine-like agents.

The effect of erythromycin on the pharmacokinetics of zopiclone has been studied in 10 healthy subjects. The AUC of zopiclone is increased by 80% in presence of erythromycin which indicates that erythromycin can inhibit the metabolism of drugs metabolised by CYP 3A4. As a consequence, the hypnotic effect of zopiclone may be enhanced.

Since zopiclone is metabolised by the cytochrome P450 (CYP) 3A4 isoenzyme (see section 5.2 Pharmacokinetic properties), plasma levels of zopiclone may be increased when co-adminstered with CYP3A4 inhibitors such as erythromycin, clarithromycin, ketoconazole, itraconazole and ritonavir. A dose reduction for zopiclone may be required when it is coadminstered with CYP3A4 inhibitors.

Conversely, plasma levels of zopiclone may be decreased when co-administered with CYP3A4 inducers such as rifampicin, carbamazepine, phenobarbital, phenytoin and St. John's wort. A dose increase for zopiclone may be required when it is coadminstered with CYP3A4 inducers.
Inadvisable combination

+ Alcohol

The sedative effect of benzodiazepines and related drugs is potentiated when used in combination with alcohol. Impaired alertness may make it dangerous to drive or use machines. Alcoholic beverages and medication containing alcohol should be avoided.

Combinations requiring precautions for use 

+ Rifampicin 

Decreased plasma concentrations and reduced efficacy of zopiclone due to increased liver metabolism. Clinical monitoring. If necessary, another hypnotic agent may be used.

Combinations to take into account

+ Other central nervous system depressants: morphine derivatives (analgesic agents, antitussive agents and replacement therapies other than buprenorphine); sedative antidepressants (amitriptyline, doxepin, mianserin, mirtazapine, trimipramine), neuroleptic agents, barbiturates; anxiolytic agents, other hypnotic agents, sedative H1-antihistamines; centrally-acting antihypertensive agents, baclofen; thalidomide; pizotifen.

Potentiation of CNS depression; impaired alertness may make it dangerous to drive or use machines.

Furthermore, concomitant use with morphine derivatives (analgesic agents, antitussive agents and replacement therapies) and barbiturates increases the risk of respiratory depression, which may be fatal in the event of an overdose.

In the case of narcotic analgesics, potentiation of the euphoria may also occur leading to enhancement of psychic dependence.

+ Buprenorphine

When buprenorphine is used as replacement therapy: Increased risk of potentially fatal respiratory depression.

The benefit/risk ratio of this combination should be carefully weighed. Patients must be informed of the need to strictly follow the prescribed dose.

+ Clozapine 

Increased risk of collapse with respiratory and/or cardiac arrest. 

+  Clarythromicin, erythromycin, telithromycin 

Slightly increased sedative effects of zopiclone.

+ Ketoconazole, itraconazole, voriconazole 

Slightly increased sedative effects of zopiclone. 

+ Nelfinavir, ritonavir 

Slightly increased sedative effects of zopiclone. 

+ Cisapride

Cisapride  may theoretically lead to a temporary increase of sedative effects of zopiclone due to a faster speed of absorption.

+ Erythromycin

The effect of erythromycin on the pharmacokinetics of Imovane has been studied in 10 healthy subjects. The AUC of Imovane is increased by 80% in the presence of erythromycin which indicates that erythromycin can inhibit the metabolism of drugs metabolized by CYP 3A4. As a consequence, the hypnotic effect of Imovane may be enhanced.

+ CYP3A4 inhibitors/inducers

Since zopiclone is metabolized by the cytochrome P450 (CYP)3A4 isoenzyme (see PHARMACOKINETICS PROPERTIES), plasma levels of zopiclone may be increased when co-administered with CYP3A4 inhibitors, such as erythromycin, clarithromycin, ketoconazole, itraconazole, and ritonavir. A dose reduction for zopiclone may be required when it is co-administered with CYP3A4 inhibitors. Conversely, plasma levels of zopiclone may be decreased when co-administered with CYP3A4 inducers, such as rifampicin, carbamazepine, phenobarbital, phenytoin, and St. John’s wort. A dose increase for zopiclone may be required when it is co-administered with CYP3A4 inducers.



	4.6
Pregnancy and lactation


	
	Insufficient data are available on Imovane to assess its safety during human pregnancy and lactation.

Use during pregnancy: Experience of use of zopiclone during pregnancy in humans is limited although there have been no adverse findings in animals. Use in pregnancy is therefore not recommended. If the product is prescribed to a woman of child bearing potential, she should be advised to contact her physician about stopping the product if she intends to become pregnant, or suspects that she is pregnant.

Treatment should be as short as possible and should not exceed four weeks including the period of tapering off. Moreover, if zopiclone is used during the last three months of pregnancy or during labour, due to the pharmacological action of the product, effects on the neonate, such as hypothermia, hypnotic and respiratory depression can be expected.

Infants born to mothers who took benzodiazepines or benzodiazepine-like agents chronically during the latter stages of pregnancy may have developed physical dependence and may be at some risk of developing withdrawal symptoms in the postnatal period.
Use during lactation: Zopiclone is excreted in breast milk and use in nursing mothers must be avoided.

Pregnancy

Animal studies have not shown zopiclone to have any teratogenic effect. Currently, clinical data is insufficient with regard to exposure during the first trimester of pregnancy.

By analogy with related products (benzodiazepines):

- A reduction in active fetal movements and fetal heart rate variability may occur when zopiclone is taken at high doses during the second and/or third trimesters of pregnancy.

- Treatment with BZD at the term of pregnancy, even at low doses, may cause signs of absorption, such as axial hypotonia and sucking disorders resulting in poor weight gain. These signs are reversible, but may persist for 1 to 3 weeks depending on the half-life of the benzodiazepine prescribed. At high doses, respiratory depression or apnea and hypothermia, all of which are reversible, may occur in the neonate. Furthermore, neonatal withdrawal syndrome is possible, even if no signs of absorption are observed. This is characterized by symptoms including particularly hyperexcitability, agitation and tremor in the neonate, observed after a certain period of time after birth. The time to onset is dependent on the elimination half-life of the medicinal product and may increase in duration the longer the half-life.

In view of these data, as a precautionary measure, use of zopiclone should preferably be avoided during pregnancy, irrespective of the trimester.

If initiation of treatment with zopiclone proves necessary at the term of pregnancy, avoid prescribing high doses and take into account the above-mentioned effects when monitoring the neonate.

If Imovane is prescribed to a woman of childbearing potential, she should be warned to contact her physician regarding discontinuation of the product if she intends to become or suspects that she is pregnant.

Lactation

Use of zopiclone is not recommended in breast-feeding women.



	4.7
Effects on ability to drive and use machines


	
	Patients who drive and use machines should be informed of the risk of drowsiness. 

Patients should be advised against using the drug concomitantly with other sedative drugs and should take this into account when driving or using machines (see 4.5 Interactions with other medicinal products and other forms of interaction).

The risk of impaired alertness is further enhanced if sleep duration is insufficient.

Because of its pharmacological properties and its effect on central nervous system, Imovane may adversely affect the ability to drive or to use machines. The risk is increased by concomitant intake of alcohol (see Section 4.4 Special Warnings and Precautions for Use).  
Although residual effects are rare and generally of minor significance, patients should be advised not to drive or operate machinery the day after treatment until it is established that their performance is unimpaired. The risk is increased by concomitant intake of alcohol (see section 4.4 Special Warnings and Precautions for Use). 

	4.8 Undesirable effects


	
	….
Withdrawal symptoms vary and may include rebound insomnia, anxiety, tremor, sweating, agitation, confusion, headache, palpitations, tachycardia, delirium, nightmares, panic attacks, muscle aches/cramps, gastrointestinal disturbances  hallucinations, and irritability. In severe cases the following symptoms may occur: derealisation, depersonalisation, hyperacusis, numbness and tingling of the extremities, hypersensitivity to light, noise and physical contact, hallucinations. In very rare cases, seizures may occur.
Chronic use (especially at high dosages) may lead to the development of physical dependence. 

Adverse effects are dose-dependent and depend on individual patient sensitivity. 

The most commonly observed undesirable effect is a bitter taste in the mouth.

Neuropsychiatric effects (see 4.4 Special warnings and special precautions for use)

· Anterograde amnesia, which may occur at therapeutic doses, this risk is increased in proportion to the dose.
· Behavioral disturbances, altered consciousness, irritability, aggressiveness, agitation, somnambulism (see section 4.4)

· Physical and psychological dependence, even at therapeutic doses, with withdrawal symptoms or rebound insomnia upon discontinuation of treatment.

· Lightheadedness, headache, exceptionally ataxia.

· Confusion, hallucinations, decreased alertness or even drowsiness (particularly in elderly patients), insomnia, nightmares, tension.

· Changes in libido.

Skin effects

· Skin rash, pruritus.

Systemic effects

· Muscular hypotonia, asthenia.
Immune system effects 

· Urticaria, angioedema, anaphylactic reactions. 

Eye effects

· Diplopia.

Gastrointestinal effects

· Gastrointestinal disorders, dyspepsia, nausea, dry mouth. 

Abnormal laboratory tests

· Very rarely, elevated transaminase and/or alkaline phosphatase levels, which may exceptionally result in a clinical picture of liver impairment.

The following CIOMS frequency rating is used, when applicable: Very common ≥ 10 %; Common ≥ 1 and <10 %; Uncommon ≥ 0.1 and <1 %; Rare ≥ 0.01 and <0.1 %; Very rare <0.01 %, Unknown (cannot be estimated from available data).

Immune system effects 

Very rare: angioedema, anaphylactic reactions. 

Psychiatric disorders 

Uncommon: nightmare, agitation
Rare: confusional state, libido disorder, irritability, aggression, hallucination
Not known: restlessness, delusion, anger, abnormal behaviour (possibly associated with amnesia) and somnambulism (see section 4.4: somnambulism and associated behaviour), Physical and psychological dependence, even at therapeutic doses (see Section 4.10), withdrawal syndrome or rebound insomnia upon discontinuation of treatment (see above).

Nervous system disorders

Common: dysgeusia (Bitter taste), somnolence (residual)
Uncommon: dizziness, headache
Rare: anterograde amnesia
Not known: ataxia
Eye effects

Not known: Diplopia.

Gastrointestinal effects
Common: dry mouth. 

Uncommon: nausea

Not known: dyspepsia
Hepatobiliary disorders

Very rare: transaminases increased and/or blood alkaline phosphatase increased (mild to moderate)
Skin and subcutaneous tissue disorders
Rare: rash, pruritus.

Musculoskeletal and connective tissue disorders
Not known: muscular weakness
General disorders and administration site conditions
Uncommon: fatigue.
Injury, poisoning and procedural complications
Rare: fall (predominantly in elderly patients) (see Section 4.2).



	4.9
Overdose


	
	Signs and symptoms
Overdose can be life-threatening, particularly in multiple overdose involving other central nervous system depressants (including alcohol). 

If massive amounts of zopiclone are taken, the main sign of overdose is central nervous system depression, which may range from drowsiness to coma, depending on the amount ingested. In non-serious cases of overdose, symptoms include confusion and lethargy. 

In more serious cases, signs include ataxia, hypotonia, hypotension, respiratory depression, and exceptionally, death. 

If oral overdose occurred less than one hour before, vomiting should be induced in conscious patients; otherwise gastric lavage must be performed with protection of the airways. After this time point, administration of activated charcoal may be useful in reducing absorption. 

Overdose is usually manifested by varying degrees of central nervous system depression ranging from drowsiness to coma according to the quantity ingested. In mild cases, symptoms include drowsiness, confusion, and lethargy; in more severe cases, symptoms may include ataxia, hypotonia, hypotension, methaemoglobinaemia , respiratory depression, and coma. Overdose should not be life threatening unless combined with other CNS depressants, including alcohol. Other risk factors, such as the presence of concomitant illness and the debilitated state of the patient, may contribute to the severity of symptoms and very rarely can result in fatal outcome.

Management of overdose: 

Symptomatic and supportive treatment in adequate clinical environment is recommended.
….

Gastric lavage or activated charcoal is only useful when performed soon after ingestion.
….

	4.10 Abuse and dependence: 


	
	Dependence: 

Use (even at therapeutic doses) may lead to the physical development of dependence: discontinuation of treatment may result in withdrawal or rebound phenomena. Psychological dependence may occur. Abuse of hypnotics has been reported.
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	הרכב
	
	....

התכשיר מכיל גם עמילן חיטה
.....

	אין להשתמש בתרופה מבלי להיוועץ ברופא לפני התחלת הטיפול:
	
	....
אם רופא אמר לך שהנך סובל מהפרעת אישיות

אם השתמשת לאחרונה באימובן או תרופות דומות למשך יותר מ 4 שבועות
....

	איך תשפיע התרופה על חיי היום יום שלך?
	
	השימוש בתרופה זו עלול לפגום בערנות ועל כן מחייב זהירות בנהיגה ברכב, בהפעלת מכונות מסוכנות ובכל פעילות המחייבת ערנות.
צריכת אלכוהול יכולה להעלות את הסיכון להופעת תופעה זו.


	אזהרות:
	
	שימוש ממושך עלול לגרום לתלות גופנית ונפשית ! 

הפסקת טיפול תיעשה באופן הדרגתי תוך התייעצות עם הרופא על מנת למנוע הופעת תופעות גמילה.
זופיקלון עלול לגרום לסהרוריות -  הפרעת שינה שהסובל ממנה מבצע פעילויות אשר בדרך כלל מצביעות על ערנות בעודו ישן כגון הליכה או נהיגה. הסיכון להופעת תופעה זו עלול לעלות עם נטילת תרופות אחרות הפועלות על מערכת העצבים , או צריכת אלכוהול,  התמכרות לאלכוהול/תרופות בעבר או אצל הסובלים מהפרעות אישיות חמורות . יכולה להעלות את הסיכון להופעת תופעה זו.

.......
אין להשתמש ברציפות יותר מ מעבר ל- 4 שבועות (כולל שלב הפסקת הטיפול) .

......
שימוש בתרופה עלול להשפיע על ערכי תוצאות בדיקת אנזימי כבד בדם.


	תגובות בין תרופתיות:
	
	תגובות בין תרופתיות:
......

במיוחד, לגבי תרופות מהקבוצות הבאות: תרופות המשפיעות על מערכת העצבים המרכזית (כגון: תרופות להרגעה, לשינה, לפרקינסון, לאפילפסיה, נגד אלרגיות, חומרים מרדימים לניתוחים ומשככי כאבים נרקוטיים), ....
....

	תופעות לוואי:
	
	כמו לכל תרופה, השימוש באימובן  עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקרא רשימת תופעות הלוואי. ייתכן ולא תסבול מאף אחת מהן.

הפסק הטיפול בתרופה ופנה מיד לרופא או לבית חולים אם :

· הנך סובל מתגובה אלרגית לאימובן. הסימנים יכולים לכלול: פריחה , קשיים בבליעה או נשימה,  נפיחות בשפתיים,  בפנים,  בגרון  או בלשון. 

פנה לרופא מיד אם הנך מבחין בתופעות הבאות:

· בעיות בזיכרון מאז נטילת אימובן (שיכחה)
· ראייה או שמיעה של דברים שאינם אמיתיים (הזיות).
· הרגשת עצב או דכדוך ( מצב רוח ירוד) 
פנה לרופא או לרוקח אם אחת מהתופעות הבאות מחמירה או מתמשכת יותר ממספר ימים:
· טעם מר או מתכתי בפה או יובש בפה
· בחילה או הקאה
· הרגשת סחרור, ישנוניות או בלבול
· כאב ראש
· עקצוץ, פריחה
· הרגשת עצבנות או תוקפנות
· סיוטי לילה
· הרגשת סחרחורת או בעיות בקואורדינציה
· נפילות ( בעיקר בקשישים)
נהיגה בשינה והתנהגויות מוזרות אחרות:

היו מספר דיווחים על אנשים שנטלו תרופות לשינה שעשו פעולות שונות בעודם ישנים ולכשהתעוררו לא זכרו מעשים אלו. מעשים אלו כללו: הליכה , נהיגה הכנת אוכל , אכילה, שיחות טלפוניות. 

אלכוהול ותרופות לטיפול בדיכאון וחרדה יכולים להגביר את הסיכון שתופעה חמורה זו תתרחש.

אם אחת מתופעות הלוואי מחמירה או מתמשכת , או כאשר אתה סובל מתופעת לוואי שלא הוזכרה בעלון, עליך להתייעץ עם הרופא.
בנוסף לפעילות הרצויה של התרופה, בזמן השימוש בה עלולות להופיע תופעות לוואי כגון:

טעם מר בפה, הפרעות בזיכרון,  תלות פיזית ופסיכולוגית עם תופעות גמילה בהפסקת הטיפול,  כאב ראש בעיות בקואורדינציה של תנועות מסוימות, בלבול, הזיות, ירידה בערנות, סחרחורת,  שינוי בתשוקה ליחסי מין, פריחה , עקצוץ , אורטיקריה או אנגיואדמה שטחית או עמוקה, טשטוש ראיה, חולשת שרירים , עייפות ,  בעיות במערכת העיכול, בחילה, יובש בפה, במקרים נדירים עלייה באנזימי כבד.

אם התופעות הנ"ל מתמשכות ו/או מטרידות יש לפנות לרופא.

תופעות המחייבות התייחסות מיוחדת:

אם  נדודי השינה ממשיכים או שמצבך נעשה גרוע יותר לאחר לקיחת התרופה  : פנה לרופא מיד!

אם הנך חש/ה באחת או בכמה מהתופעות הבאות : תגובה אלרגית חריפה, נפיחות בפנים או בלוע,  סיוטים, חוסר מנוחה, עצבנות, אופוריה, מתח, שינויים במצב ההכרה ,  הפרעות התנהגותיות , התנהגות אגרסיבית - פנה לרופא מיד!

סהרוריות -  הפרעת שינה שהסובל ממנה מפגין פעילויות אשר בדרך כלל מצביעות על עירנות בעודו ישן כגון הליכה או נהיגה – פנה לרופא מיד.        

ישנם מקרים בודדים של תופעות גמילה גם אחרי הפסקה מבוקרת של הטיפול ע"פ הוראות הרופא כנדרש.

אם הינך מרגיש/ה תופעות גמילה כגון מתח, רעד, חזרת נדודי שינה, הקאות, הזעת יתר או כל תופעה חדשה אחרת, יש להיוועץ ברופא.

בכל מקרה שבו הינך מרגיש/ה תופעות לוואי שלא צוינו בעלון זה, או אם חל שינוי בהרגשתך הכללית עליך להתייעץ עם הרופא מיד.
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תרופה זו אינה מיועדת בדרך כלל לילדים ומתבגרים מתחת לגיל 18.
.....


